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APPROVED BODY AB0362 
 

The safety footwear detailed 

herein meets the criteria of a UKCA 

Type Examination in accordance 

with   Essential Health and Safety 

Requirements (Annex II of EU 

Regulation 2016/425) for category 

II products. 
  

This has been shown through 

satisfactory testing to EN ISO 

20345: 2022 and examination of 

the Technical File Documentation.  
 

ITS Testing Services (UK) Ltd. 

Centre Court 

Meridian Business Park 

Leicester, LE19 1WD 

United Kingdom 

Phone: +44 (0)116 263 0330 

Assessor:   Date:  07/08/2024 

 

 

Certification Manager:   Date:  07/08/2024 

For and on behalf of ITS Testing Services (UK) Limited 

Manufacturer : CORTINA NV 

Meersbloem-Melden 42, 9700 Oudenaarde,Belgium 

   

Issue Date : 07 August 2024 

   

Expiry Date : 07 August 2029 

   

Certificate No. : LECFI00391077 

   

Product Reference(s) : VALLIS / MONTIS 

Brand : SAFETY JOGGER 

   

Description : Construction : INJECTION 

  Toecap : SJ COMPOSITE TOECAP ZL604 

  Midsole : SJ FLEX COMPOSITE INSERT 

  Upper :  BLACK SJ NUBUCK ACTION LEATHER 

  Last : FOREST 

  Sole : PU/PU 

  Mould : M1159 

  Test Report(s) : SEE TECHNICAL FILE 

  Size Range : 36-47 

  Category : S3S SC CI LG FO SR 
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